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Sample Name :  Li-ion Battery

FE R AR D BLE T

Model/ltem No.

" SJ100

Test Period : From Mar. 16, 2022 to Mar. 21, 2022
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Tests Conducted . As requested by the applicant, for details refer to attached page(s).
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Signed for and on behalf of

Compliance Control Institute (Guangzhet)
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Compliance Control Institute (Guangzhou) Co., Ltd. This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by

request to CCI or via the webpage of Conditions of Testing in the official website: www.ccilab.com.cn. Attention is drawn to the limitation of liability,
7F, Building 2, Zheming Science & Technology Innovation Park, No. 89, indemnification and jurisdiction issues defined therein. This report sets forth our findings solely respect to the client’s request(s) and the test results
Majun Street, Dongyong Town, Nansha District, Guangzhou City, are obtained just with the submitted sample identified herein. The test results set forth in this report are not indicative or representative of the quality
Guangdong Province, China or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. This report
Tel: +86-20-84900678 Fax: +86-20-84910993 can not be reproduced except in full, without prior written permission of CCI. Any unauthorized alteration, forgery or falsification of the content or

Email: cs@ccilab.com.cn Website: www.ccilab.com.cn appearance of this report is unlawful, and any offenders may be prosecuted to the fullest extent of the law.
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No. | TESTED SAMPLE
Tkl IEAOFE

STANDARD CONCLUSION
M gk

Tested material(s) of
1 submitted sample(s)

SEAZFE bt (RIS R

Pb, Cd, Hg, CrVI, PBBs and PBDEs - Directive 2011/65/EU of
the European Parliament and of the Council of 8 June 2011
and its subsequent amendments

2011 4 6 A 8 HRKMIN S AH FH 2 2011/65//k B +8 4 M H f5 5t
BIERRTH, 8, 7K, SIS, ZIRBZER 2 2R E R

PASS
%

Tested material(s) of
2 submitted sample(s)

FEARE bt (IS R

Phthalates - Commission Delegated Directive (EU) 2015/863
of 31 March 2015 PASS
[ B 25 51 43 2015 4F 3 [ 31 H (#2145 4 (2015/863) % T-48 kK Gl

T HRRER R
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TESTS CONDUCTED:

HURF S

1.1. Lead (Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI))

# (Pb) « 8 (Cd) « R (Hg) « Afft#& (Cr (VD )

Test Method: With reference to IEC62321-4:2013+A1:2017, IEC 62321-5:2013, IEC62321-7-1:2015, IEC62321-7-
2:2017, analyzed by ICP-OES & UV-Vis.

M7k % IEC62321-4:2013+A1:2017, IEC 62321-5:2013, |IEC62321-7-1:2015, IEC 62321-7-2:2017, {#H]
ICP-OES & UV-Vis 7 #7.

RL Limit Test Result
m T
Test Items py 'm! R R
. WwERE FRAE
I H (ma/kg) (ma/kg) (mg/kg)
g/kg 9/kg 1 2 5 6
Lead %%(Pb) 2 1000 N.D. N.D. N.D. N.D.
Cadmium 4(Cd) 2 100 N.D. N.D. N.D. N.D.
Mercury 7% (Hg) 2 1000 N.D. N.D. N.D. N.D.
Hexavalent Chromium 754/14% (Cr(V1)) 2 1000 N.D. N.D. N.D. N.D.
Conclusion PASS PASS PASS PASS
g xS GA% EH% &
AL Limit Test Result
m N
Test Items » 'm! R R
. WERE FRAE
IR E (mg/kg)
(mg/kg) | (mg/kg) 3 4
Lead #(Pb) 2 1000 N.D. N.D.
Cadmium %%(Cd) 2 100 N.D. N.D.
Mercury 7k (Hg) 2 1000 N.D. N.D.
) . Negative Negative Negative
Hexavalent Chromium 754714% (Cr(VI /
v (Crvh) 91tk 1 g
Conclusion PASS PASS
i k% X

Compliance Control Institute (Guangzhou) Co., Ltd.

7F, Building 2, Zheming Science & Technology Innovation Park, No. 89,
Majun Street, Dongyong Town, Nansha District, Guangzhou City,
Guangdong Province, China
Tel: +86-20-84900678
Email: cs@ccilab.com.cn
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This report is governed by, and incorporates by reference, the General Terms and Conditions of Testing which could be obtained / consulted by
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1.2. Polybrominated Biphenyls (PBBs) and Polybrominated Diphenyl Ethers (PBDES)
ZRBE (PBBs) FIZR KM (PBDES)

Test Method: With reference to IEC 62321-6:2015, analyzed by GC-MS.

Mk i%: 2% |EC 62321-6:2015, {fifi] GC-MS /47«

o Test Result
Test ltems ii’li%ljl[i_ﬁﬁ I;an{;t MR R
PRI E (malkg) | (markg) (mg/kg)

1 5 2+6

Mono-bromobiphenyl — R LK 5 / N.D. N.D. N.D.
Di-bromobiphenyl — Rk 7 5 / N.D. N.D. N.D.
Tri-bromobiphenyl = JRIEEZ 5 / N.D. N.D. N.D.
Tetra-bromobiphenyl 1 54 5 / N.D. N.D. N.D.
Penta-bromobiphenyl TR EL 7K 5 / N.D. N.D. N.D.
Hexa-bromobiphenyl 7~ # B 5 / N.D. N.D. N.D.
Hepta-bromobiphenyl -t R EE 5 / N.D. N.D. N.D.
Octa-bromobiphenyl J\ IR % 5 / N.D. N.D. N.D.
Nona-bromobiphenyl J1LiREL K 5 / N.D. N.D. N.D.
Deca-bromobiphenyl - # B4 5 / N.D. N.D. N.D.
Polybrominated Biphenyls Z B (PBBs) / 1000 N.D. N.D. N.D.
Mono-bromodiphenyl ether — ¥R — ik 5 / N.D. N.D. N.D.
Di-bromodiphenyl ether —J& — K 5 / N.D. N.D. N.D.
Tri-bromodiphenyl ether =2 — 2K ik 5 / N.D. N.D. N.D.
Tetra-bromodiphenyl ether VYR — Z ik 5 / N.D. N.D. N.D.
Penta-bromodiphenyl ether 1% — < ik 5 / N.D. N.D. N.D.
Hexa-bromodiphenyl ether 7~ 7 — 2 i 5 / N.D. N.D. N.D.
Hepta-bromodiphenyl ether -t — 2K 5 / N.D. N.D. N.D.
Octa-bromodiphenyl ether J\ i — 2K 5 / N.D. N.D. N.D.
Nona-bromodiphenyl ether 177 — 7 ik 5 / N.D. N.D. N.D.
Deca-bromodiphenyl ether + 2 — 2K i 5 / N.D. N.D. N.D.
Polybrominated DiphenylEthers %R —ZKBX(PBDES) / 1000 N.D. N.D. N.D.
Conclusion PASS PASS PASS

g & R i
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2. Phthalates (DBP, BBP, DEHP, DIBP)
LRFE_HRRLE (FE) (DBP, BBP, DEHP, DIBP)

Test Method: With reference to IEC 62321-8:2017, analyzed by GC-MS.
MR Tk 3% |EC 62321-8:2017, fiiff] GC-MS 44 .

Page 5 of 6
500 61

o Test Result
Test Substances CAS No. ii’li%ljl[i_ﬁﬁ ;{;{g MR R
LRk CAS & (ma/ka) (malka) (mg/kg)
1+2+6
L T thalate 84-74-2 20 1000 N.D.
AR W T KE(DBP)
Butyl benzyl phthalate 85.68-7 20 1000 NLD.
B LT R ES(BBP)
Di(2-ethylhexyl) phthalate 117-81.7 20 1000 NLD.
A W~ (2-2.3%) Cfi5(DEHP)
Diisobutyl phthalate 84-69-5 20 1000 NLD.
AR — 5 T lH(DIBP)
Conclusion PASS
g &

Note:
VR

1. mg/kg = milligram per kilogram (ppm). mg/kg = Z 5T % (ppm)

2. “I’=not regulated. “/” =L E -

3. RL = report limit. RL = #1551 .
4. N.D.=not detected(less than RL). N.D. = £l 2] (/~NFRL) .
5. Negative = Absence of Cr(VI) coating, Positive = Presence of Cr(VI) coating.

BIE=AAFAE NN IRRIR IR, FAYE=AAE NI R R AR TR -
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Material No.

MER 5

Description Location

iR B

1

Black adhesive plastic with white printing Film
SRR R B A i

Black plastic Shell
R hhsts

3 Silver metal with black print Bottom ferrule
R0 7 R €0 BN JE AR E
Silvery metal Battery rack shaft

RS HL L SR Al

5 Olive green paper with glue Insulating paper
RO £ (5 2R iR A A
Black plastic Battery rack

RO GRS

Photo Appendix
LAl

Compliance Control Institute (Guangzhou) Co., Ltd.
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